
*Corresponding author.

1944-3994 / 1944-3986 © 2018 Desalination Publications.  All rights reserved.

Desalination and Water Treatment
www.deswater.com

doi:10.5004/dwt.2018.22260

115 (2018) 8–23
May

Prospects for improving the performance of SWRO plants by implementing  
advanced NF/RO techniques: Part-I

Abou-Elfetouh Z. Abdullatif*, Ahmed S. Al-Amoudi, A. Mohammed Farooque,  
Troy N. Green
SWCC Desalination Technologies Research Institute (DTRI) Saudi Arabia, email: rdc@swcc.gov.sa,  
Tel. +96613 3430333 Ext. 31753, email: AAbdellatif@swcc.gov.sa (A.-E.Z. Abdullatif), Tel. +96613 3430333 Ext. 31600, 
email: AAl-amoudi@swcc.gov.sa (A.S. Al-Amoudi), Tel. +96613 3430333 Ext. 31750,  
email: MAyumantakath@swcc.gov.sa (A.M. Farooque),  Tel. +96613 3430333 Ext. 31715, email: TGreen@swcc.gov.sa (T.N. Green)
[...]
decrease in the unit water production cost to approximately 
US$ 1/m3. 

A typical example of the end product of new technolo-
gies for improving SWRO plant performance can be clearly 
seen in many different SWRO plants located on the Red 
Sea and Mediterranean Sea. Many SWCC satellite SWRO 
plants (5000 m3/d), which are located on the Red Sea (com-
missioned during 1983–1989), employ conventional SWRO 
designs and operate at a 30–35% recovery rate, where the 
cost of water production varies between $ 2.5 and 3/m3 

[3]. Additionally, large SWRO plants (above 90,000 m3/d) 
operate at 35–42% recovery [4]. Most SWCC SWRO plants 
mainly employ hollow fiber membrane technology. In con-
trast, some of the large SWRO plants located on the Med-
iterranean Sea (commissioned during 2000–2005) utilize 
spiral wound membrane technology with advanced RO 
design features and are operating at approximately 47–50% 
recovery, thus maintaining desalinated water costs at less 
than US$ 1/m3 [5]. SWRO plants in both locations show 
large variation in terms of plant performance as well as 
water cost, although there is no significant difference in 
feed TDS, which is considered to be the most significant 
factor limiting SWRO process design, as shown in Table 1. 

In addition, based on SWCC regulations, SWRO plants 
are designed to achieve very stringent permeate quality: the 
permeate water before re-mineralization has to exhibit <50 
mg/l TDS and <25 mg/l chloride, whereas the boron con-
centration has to be <2.4 mg/l. After the re-mineralization 
process, the product water TDS should not exceed 130 mg/l. 
Consequently, a second pass RO is required, which results in 
a further reduction in overall recovery up to 33–38%, as prac-
ticed in two of the large SWCC SWRO plants. The first plant is 
a 240,000 m3/d capacity Jeddah SWRO-III (commissioned in 
2013) operating on the Red Sea at approximately 42% recov-
ery and employs second pass RO at 92%, with an overall 
recovery of 38%; the second plant is the 91,000 m3/d capac-
ity Al-Jubail SWRO plant (commissioned in 2000) operating 
on the Gulf at approximately 35% recovery, and recently, the 
installation of a second pass is being installed to operate at a 
recovery of 93% thus leading to an overall recovery of 33%. 
Another challenge is the Umm Lujj NF/SWRO plant, which 
utilizes NF pretreatment and operates at an approximately 
overall recovery of 32.5% (the NF and SWRO stages operate 
at approximately 65% and 50% recoveries, respectively). 

To make the NF/SWRO process economically more 
attractive, the process needs to be optimized at the highest 

possible recovery based on findings obtained from recent 
successful trials of NF pretreatment, which operated at 
90% recovery [7–9]. Based on the above discussion, SWCC 
SWRO plants face many challenges, and to overcome these 
challenges, the present study aims to design a high recovery 
SWRO process by employing spiral wound membrane tech-
nology with recent design techniques. This paper presents 
the first part of the study, which focuses on Gulf seawater 
as one of the most challenging water sources with high feed 
TDS and temperature, whereas the second part will focus 
on NF pretreatment as a superior RO feed [10]. To achieve 
this target, the following different design approaches were 
considered.

1.1. Eight SWRO elements in a single pressure vessel

In addition to flux and recovery rates, another signifi-
cant parameter that can influence the cost reduction of the 
SWRO process is the membrane configuration. Over the 
years, membrane configurations have gone through differ-
ent development steps due to advancements in membrane 
technology as a result of continuous improvement in mem-
brane performance by membrane manufacturers. 

The SWRO system can be adopted as a single- or two-
stage (brine staging) system and as a single or two pass 
(permeate staging) system. In the past, a two-stage SWRO 
array (brine staging) was usually configured with six ele-
ments per pressure vessel to operate at a recovery rate of 
35–40%. A two-stage design is usually adopted to maintain 
high feed-brine flow to reduce concentration polarization. 
A two-stage design is always accompanied by an increase 
in power consumption due to the increase in pressure drop 
across the RO array and by increases in the capital cost 
compared to a single-stage design due to the requirement 
of more pressure vessels and piping. 

However, recent advances in membrane technology 
have resulted in the transition of plant design to the sin-
gle-stage configuration, which enabled an increase in the 
number of elements per vessel up to 8 elements. From 
a technical point of view, this results in better membrane 
hydraulic performance due to the reduced number of 
pressure vessels at a given recovery rate, which leads to a 
higher feed-brine flow rate and a higher cross-flow velocity 
coupled with a lower concentration polarization. Conse-
quently, an 8-element array is adopted for the high recovery 
operation in this study. From the cost effectiveness point of 
view, the SWRO system employing six elements per vessel 
requires 34% more pressure vessels than a system using the 
same membrane area but configured with eight elements 
per vessel [11,12]. It has also been shown that a signif-
icant savings in capital cost up to 24.7% can be achieved 
with longer pressure vessel configurations, as shown with 
an 8-element array compared to a conventional 6-element 
array [11,12]. Additionally, the same result was confirmed 
recently at SWCC DTRI for an NF system, where the study 
revealed that an 8-element array at 65% recovery is found 
to be the best choice for a single-stage NF seawater pretreat-
ment process compared to the conventional array of six ele-
ments [13]. The study showed that productivity and feed 
flow increased by 25% with no increase in feed pressure or 
energy consumption and no drop in product quality cou-
pled with better membrane hydraulic performance.

Table 1
Comparison between Larnaca, Ashkelon, Fukuoka and SWCC 
Satellite SWRO Plants

SWRO Plants Recovery 
%

Feed TDS  
mg/l

Water 
Cost $/m3

SWCC Satellite Plants[3] 35 42500 2.5–3
Ashkelon Plant [5,12] 47.5 41000 0.78
Larnaca Plant [ 15 ] 50 40800 –
Fukuoka Plant [6 ] 60 35000 –



A.-E.Z. Abdullatif et al. / Desalination and Water Treatment 115 (2018) 8–2310

1.2. The split partial two pass SWRO design 

Many plants utilize a second pass BWRO to meet the 
demand of low TDS, as well as boron content, in the final 
product. For this reason, instead of sending the entire prod-
uct from the first pass SWRO, it has been the practice to 
split the permeate into two portions, one exiting from the 
feed side and the other from the brine side. The permeate 
collected from the feed end is of lower salinity and flows 
directly as product water. The fraction of permeate col-
lected from the brine end has the highest salinity value and 
is therefore polished with second pass RO. This split partial 
two pass SWRO design is achieved by taking advantage of 
the intrinsic salinity gradient present inside the pressure 
vessel of the 1st pass SWRO. The utilization of this salin-
ity gradient in RO arrays to produce permeates of different 
salinities was studied in 1975 [14]. Recently, this technique 
has been successfully applied in the Tampa, Larnaca and 
Ashkelon SWRO plants to reduce both the capital cost of 
the second pass and energy consumption coupled with 
improvements in RO permeate quality [15,16]. In Larnaca, 
25% of the 1st pass is used as feed to the split partial two 
pass SWRO to maintain the concentrations of boron <1 ppm 
and chloride <200 mg/l, whereas in Ashkelon, 75% of the 
1st pass is used to achieve stringent permeate quality with 
boron <0.35 ppm. 

1.3. Internally staged designs 

The concept of introducing internally staged designs 
into SWRO desalination plants is mainly to decrease the 
capital and operating costs of SWRO plants [16,17]. This 
hybrid design employs high energy consumption elements 
in the front of the vessel and lower energy elements in the 
back of the vessel. This approach results in a feed pressure 
and a permeate salinity value between those of the two 
membranes. The advantage of this design is that the low 
permeability lead elements will have a lower flux, result-
ing in a more balanced element flux distribution, especially 
at high feed temperatures and high recovery operations. 
Additionally, the concept of mixing lower flow elements 
and higher flow elements leads to improved operation and 
performance of SWRO plants in terms of feed pressure, 
recovery rate, flux rate and membrane fouling.

1.4. Second pass concentrate recirculation

The 2nd pass concentrate can be circulated to the main 
RO feed line of the 1st pass, resulting in reducing the operat-
ing feed pressure and improving the permeate TDS because 
the TDS of the 2nd pass concentrate is much less compared 
to seawater feed TDS. Additionally, the amount of feed for 
the 1st pass can be reduced with better SWRO economics 
[18,19].

1.5. Membrane pretreatment techniques

To obtain the best performance from the SWRO mem-
brane and to operate SWRO at high flux and recovery, it 
is very essential to have extremely good quality pretreated 
feed, free from suspended solids and microbes. Conven-
tional pretreatment cannot produce such high-quality RO 

feed because the coagulation-filtration process is not an 
absolute physical barrier. In this context, the application of 
microfiltration (MF), as well as ultrafiltration (UF), which 
emerged in the last decade as an efficient method for treat-
ing seawater feed, has become quite important. The nano-
filtration (NF) membrane is another type of membrane that 
has mainly been used for the softening of water and was 
first introduced by SWCC DTRI for seawater pretreatment. 
Optimization of the NF process at the highest possible 
recovery to provide a superior RO feed with recent design 
modifications will be explored in the second part of this 
project [7–10].

2. Experimental work

The aim is to demonstrate a high recovery SWRO pro-
cess operating on Gulf seawater while maintaining severe 
permeate quality based on SWCC regulations. To achieve 
this target, the following investigations were carried out: 
(1) testing five different SWRO elements in terms of per-
meate TDS and feed pressure; (2) evaluating the perfor-
mance of conventional 6-element arrays compared to 
7- and 8-element arrays to select the optimum arrangement; 
(3) comparing the performance of 5 different hybrid and 
non-hybrid SWRO designs with varying membrane charac-
teristics in terms of salt rejection and productivity; and (4) 
based on the results obtained, adopting the optimum mem-
brane arrangement and process design parameters for high 
recovery operation in a hybrid split partial two pass design 
for long-term operation and investigation.

2.1. Pilot plants

2.1.1. Seawater supply and pretreatment system 

Seawater is fed from a non-chlorinated seawater intake. 
The pretreatment unit comprises a dual media filter fol-
lowed by a fine sand filter with a capacity of 17 m3/h. Ferric 
chloride was dosed as a coagulant at a concentration of 1–3 
ppm as FeCl3. The pretreated SDI was maintained between 
2.5 and 4. There are three chemical dosing systems in the 
pretreatment for ferric chloride, the coagulant aid and sul-
furic acid. 

2.1.2. SWRO-1

The first experimental unit, SWRO-1, consists of 8 
SWRO elements of size 8” × 40” connected in series. It 
employs a hybrid split partial design, where 2 very high 
rejection (VHR) SWRO elements followed by 6 high flow 
(MR) SWRO elements are arranged with an average element 
flow rate of 26.8 m3/d. The product is split into rear and 
front permeates, and the rear product is further treated in 
a second pass BWRO unit. The front permeate is by-passed 
for blending with the second pass permeate,and the mix-
ing ratio depends mainly on the requirement to maintain 
permeate TDS in accordance with SWCC guidelines. Based 
on preliminary results, SWRO-1 with an average element 
flow rate of 26.8 m3/d was operated at 46.5% recovery and a 
12.45 l/m2/h flux rate. A proprietary antiscalant was dosed 
at a concentration in the range of 1–2 mg/l.



A.-E.Z. Abdullatif et al. / Desalination and Water Treatment 115 (2018) 8–23 11

2.1.3. SWRO-2

The second unit (SWRO-2) consists of 8 SWRO ele-
ments of size 8” × 40” connected in series (2 higher rejec-
tion (HR) SWRO elements followed by 6 higher flow (HF) 
SWRO elements). This unit is designed to utilize a hybrid 
split partial technique with an average element flow rate 
of 31.8 m3/d. Based on preliminary test results, this design 
option was operated at 48% recovery and a 12.85 l/m2/h 
flux rate. Antiscalant was dosed at a concentration in the 
range of 1–2 mg/l. Fig. 1 shows a schematic flow diagram 
of an SWRO skid. Each skid consists of a booster pump (5 
bar, 12 m3/h), a high pressure pump (82 bar, 12 m3/h), a 5 
micron cartridge filter, a flushing pump and four pressure 
vessels connected in series, each containing two SWRO spi-
ral wound elements of 8” × 40”. There are three chemical 
dosing systems. Additionally, there is a provision to test sin-
gle element performance. 

SWRO-1 and SWRO-2 have different membrane char-
acteristics in terms of production and salt rejection and 
employ the advantages of internally staged membrane 
design as well as the split partial technique.

2.1.4. BWRO unit

The BWRO unit would receive rear end products of 
both SWRO-1 and SWRO-2. The brine produced by the 
second stage, having lower salinity than seawater, is recy-
cled upstream of both the SWRO-1 and SWRO-2 feed. 
Fig. 2 shows a schematic flow diagram of the BWRO skid. 
It consists of a booster pump (6 bar, 7 m3/h), a high pres-
sure pump (18 bar, 7 m3/h), a 5 micron cartridge filter, a 
flushing pump (7 bar, 8 m3/h), a brine recirculation pump 
(6 bar, 1 m3/h) and 22 BWRO elements of 4”× 40” (2×8 ele-

ments in the first stage and 6 elements in the second stage). 
The second pass high pressure pump motor is equipped 
with a variable frequency drive to operate the second pass 
at different fluxes/capacities. There are two chemical dos-
ing systems for antiscalant and NaOH. The second pass has 
the flexibility to change the pH, feed flow, recovery, and 
other operational parameters to meet seasonal needs and 
research requirements.

2.2. Operating conditions of trials

2.2.1. Testing the performance of five different SWRO  
elements on Gulf seawater

SWRO membrane elements available in the market 
have different membrane characteristics in terms of salt 
rejection and flow rate. The five SWRO membranes tested 
are shown in Table 2. Testing of the performance of vari-
ous SWRO membranes was carried out at ambient seawater 
temperature (29–30°C) and constant operating conditions to 
obtain a real comparison. The operating conditions used are 
a seawater feed flow of 8 m3/h, 8% recovery, a 17 l/m2/h 
flux rate and a feed pH of 8.1. The feed pressure ranged 
from 45 to 55 bar, whereas the seawater feed conductivity 
was in the range of 61000–62000 µS/cm. During the trial, 
operation and performance parameters were collected for 
each of the SWRO membrane elements. 

2.2.2. Testing the performance of conventional 6-element 
arrays compared to 7- and 8-element arrays 

To identify the optimum membrane arrangement for 
high recovery operation, 6-, 7- and 8-element SWRO arrays 

Fig. 1. SWRO unit (four pressure vessels connected in series, each containing two SWRO elements of 8” × 40”).



A.-E.Z. Abdullatif et al. / Desalination and Water Treatment 115 (2018) 8–2312

were operated on Gulf seawater at constant operating con-
ditions (45% recovery - 12.5 l/m2/h flux rate - 26–27°C 
ambient feed temperature). Operation and performance 
parameters were collected for each SWRO array. Addition-
ally, the projected performance of the 6-, 7- and 8-element 